Parts List & Instructions
GAN DY 815 Rice Lake Street, Owatonna, MN 55060

Phone: 800-443-2476 / 507-451-5430
www.gandy.net / Email: sales@gandy.net

623116F
Orbit-Air Applicator

Implement Mounted Hopper
31 Cu. Ft. (.88m°), 24.8 Bushel, 1395-Lb Chemical Capacity,
w/ 16 (1-1/4) Openings, Fertilizer (F) Red Wheels
For Use w/ 1-1/4” 1.D. Tubing

Single Shaft, Single Clutch
(All Parts & Hardware in Place Unless Otherwise Specified)

Note: See page #23 for hydraulic hose connections.
Note: See page #30 for electrical connections.

The Following Parts Are Located Inside Hopper:

1o Packet Containing: .............. Parts & Packing List, Operator’s Manual, Rate Chart & Warranty
2 e L04-0005-000.........cccrverene. Cable Tie (5/16 x 15-1/4)

Lo M10-0005-004...........ccoene... Manual Holder

Lo 0197102-1.....cccviieiiienianns Manual Holder Bracket

Lo, 6216-D....ccverecieiriiee Air Pressure Gauge Carton (See Page #7 for Contents)
Lo, 6223-16B......cccveviriiienn. Parts Carton (See Page #7 for Contents)

Maintenance

Check all bolts for tightness after first two hours of use; check periodically thereafter.
Grease all fittings regularly.
There are TWO grease fittings on this hopper. These must be greased before use and periodically during use.
Locations. See page 15 for locations.

One grease fitting on each 1-inch bearing (D05-1000-010) (Two) located on the 1-inch drive shafts (62851-22).
Lucubrate chains as needed.

Periodically clean intake screen on hydraulic driven blower.

Page 1 of 30



62851-28
628957-1
62851-42

Shipping Crate (23/31 CF Hopper)
Use: 4 Hex Bolt (3/8 x 2-1/2) (C03-0375-101)

8 Wrought Washer (3/8) (C02-0375-030)

4 Hex Nut (3/8) (C01-0375-010)
Hopper, 23/31 CF (Painted Black)

Use: 2 Sight Window (610851/26)

4 Rail (610851/27)

12 Pop Rivet (3/16 x 3/8) (C19-0187-030)

1 Decal, Important, Metering Wheel (N02-0062-040)

2 Decal, Caution (N02-0014-010)

1 Decal, Caution Black on Yellow (N02-0062-050)

1 Decal, Caution Plug (N02-0062-051)

Roof 31 CF
Use: 2 Carriage Bolt (3/8 x 1-1/2) (C04-0375-061)

2 Wrought Washer (3/8) (C02-0375-030)

2 Whiz Flange Nut (3/8) (C01-0375-030)

20 Carriage Bolt (5/16 x 3/4) (C04-0312-031)

20 Whiz Flange Nut (5/16) (C01-0312-030)

2 Decal, Orbit-Air Small (N02-0001-123)
Bushing Mount
Use: 2 Carriage Bolt (3/8 x 2) (C04-0375-080)

2 Whiz Flange Nut (3/8) (C01-0375-030)
Screen Support Bracket
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)

4 Whiz Flange Nut (5/16) (C01-0312-030)
Cover (For 23/31 CF)

Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)

2 Wrought Washer (3/8) (C02-0375-030)

2 Jam Lock Nut (3/8) (C01-0375-062)
Rubber Latch w/ Keeper
Use: 4 Pop Rivet (C19-0187-000)

Inner Hinge (Cover)
Use: 2 HexBolt (3/8 x 1) (C03-0375-041)

4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)

8 Wrought Washer (3/8) (C02-0375-030)
Outer Hinge (Cover)

Use: 8 Wrought Washers (3/8) (C02-0375-030)

4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)
Mounting Base, w/ Holes
Use: 16 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)

16 Wrought Washer (3/8) (C02-0375-030)

16 Lock Washer (3/8) (C02-0375-010)

16 Whiz Flange Nut (3/8) (C01-0375-030)
Shaft, Gear & Driven Sprocket (43-1/4 x 5/8 Round)
Bearing, Plastic (5/8 Bore)

Flangette, Bearing (for 63861-7)
Use: 3 Carriage Bolt (1/4 x 5/8) (C04-0250-020)

1 Carriage Bolt (1/4 x 1) (C04-0250-040)

4 Whiz Flange Nut (1/4) (C01-0250-030)
Mounting Bracket, Sensor
Sensor Shaft w/ Tab Installed
Chain Sprocket, 21-Tooth (5/8 Bore)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Page 2 of 30



....................... 62853-9........cccceeveveennn. Sprocket, 24-Tooth (5/8 Bore x 1-3/8 Hub)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
....................... 62851-22..........ccecveveeenenn. Shaft (1-inch Round x 46 Long)
Use: 1 SAE Washer (1-inch) (C02-1000-020)
1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
....................... D05-1000-010......................Bearing (For 1-inch Shaft)
Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)
4 Lock Washer (5/16) (C02-0312-010)
4 Hex Nut (5/16) (C01-0312-010)
....................... 62853-10............cecveneeeeene.. Chain Sprocket 32-Rollers (Bolted to Clutch)
Use: 4 Hex Bolt (1/4 x 3/4) (C03-250-030)
4 Whiz Flange nut (1/4) (C01-0250-030
....................... 62853-12............cecvevenenn Electric Clutch w/ 35-Tooth Sprocket (12-Volt)
Use: 1 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
5 Wrought Washer (3/8) (C02-0375-030)
1 Lock Washer (3/8) (C02-0375-010)
1 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62854-29...........cceveevvveee..... Washer, Electric Clutch
Use: 1 Hex Bolt (5/16 x 3/4) (C03-0312-030)
1 Lock Washer (5/16) (C02-0312-010)
....................... 62240-13.............cccueeeee.nn. Clutch Mount Bracket (23/31CF)
Use: 2 Hex Bolt (5/16 x 3/4) (C03-0312-030)
2 Lock Washer (5/16) (C02-0312-010)
2 Whiz Flange Nut (5/16) (C01-0312-030)
....................... G06-0060-001 .....................Speed Control (Zero Max Y42)
Use: 4 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
4 Wrought Washer (3/8) (C02-0375-030)
4  Lock Washer (3/8) (C02-0375-010)
4 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62853-43..........ccceeveeeennnn. Sprocket, 16-Tooth (5/8 Bore x 1-3/4 Hub) (On Zero-Max)
Use: 2 Socket Set Screw (#10-24 x 5/16) (C06-0187-030)
....................... 62853-44............cccu...nn. Sprocket, 16-Tooth (1/2 Bore x 1-3/8 Hub) (On Zero-Max)
Use: 2 Socket Set Screw (1/4 x 1/4) (C06-0250-020)
....................... F02-0041-100......................Roller Chain #41 (100 Rollers)
Use: 1 Connecter Link #41 (F02-0041-001)
....................... 62851-23............cecceeveveeee.. Nylon Roller (Chain Tightener)
Use: Bushing (9/16 O.D. x 1-5/8 Long) (09065168-11)
Carriage Bolt (3/8 x 2-1/2) (C04-0375-100)
Wrought Washer (3/8) (C02-0375-030)
Wrought Washer (1/2) (C02-0500-030)
Lock Washer (3/8) (C02-0375-010)
Hex Nut (3/8) (C01-0375-010)

PR RPNR P

Page 3 of 30



....................... 62851-8...........ccecevevennnnn Alir Chamber, 23/31 CF (16-outlet)
Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
5 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
5 Wrought Washer (3/8) (C02-0375-030)
5 Lock Washer (3/8) (C02-0375-010)
7 Whiz Flange Nut (3/8) (C01-0375-030)

....................... 6216-A.......ccevveveereenennn AP Pressure Switch Wiring Assembly
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
....................... 5508242-33.......................... Gasket, Potting Box
....................... L10-0016-010...................... Potting Box
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
16, MO05-0829-300.........cceeeeeen. Gasket, Mixing Chambers
16, M10-0055-060.........c.ccenn.... Mixing Chamber (For 1-1/4 inch 1.D. Tubing)
Use: 32 Hex Head Self-Tap Bolt (5/16 x 3/4) (C03-0312-032)
....................... M05-2000-000..................... Rubber Plug, 2-inch (For Air Chamber Clean Out)
....................... 62851-32.........ccccecveveneeen Angle Support, For Air Chamber & Blower
....................... 628720-18............................Clean-Out Chute, 4-inch

Use: 1 Hex Nut (5/16) (C01-0312-010)
1 Lock Washer (5/16) (C02-0312-010)
1 Wrought Washer (5/16) (C02-0312-030)
....................... M05-3000-000..................... Rubber Plug, 3-inch (Hopper Clean Out)
....................... 62240-10.............ccevene.nee . Angle Clamp, Tubes (For 23/31 CF)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
5 Hex Bolt (5/16 x 2-1/4) (C03-0312-091)
5 Lock Nut, Nylon (5/16) (C01-0312-040)

....................... 5608226...............eeveee...... Bar Clamp, Plastic Tubing (For 23/31 CF)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
....................... 62852-16.............c.ccveue.nee.. Mounting Bracket, Platform (23/31 CF)

Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)

....................... 62851-10.............cceveuue..... Platform (For 23/31 CF)
Use: 3 Grip Tape (3 x 48-1/2 Long) (62851-15)
....................... 62851-37.......cccceceevevenenen.. Angle Support (For 23/31 CF Hopper Platform)

Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
....................... 62851-67.........ccccecvevenennn. Clear Windshield (For 23/31 CF Hopper)
Use: 6 Hex Bolt (1/4 x 1/2) (C03-0250-010)
6 Wrought Washer (5/16) (C02-0312-030)
6 Whiz Flange Nut (1/4) (C01-0250-030)
....................... 62851-5.......cccceveveeenennn Screen (For 23/31 CF)
....................... 62240-8..............c0cuve.e....n.. Bracket Long Fan Support
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62240-9...........c.ceeveeneen..... Bracket Short Fan Support
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)

Page 4 of 30



Jack Shaft Assembly 62240-J

62851-33
62853-13

Drive Bearing Housing

Use: 1 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051) (Not Part of 62240-D)
1 Wrought Washer (3/8) (C02-0375-030) (Not Part of 62240-D)
1 Lock Washer (3/8) (C02-0375-010) (Not Part of 62240-D)
1 Hex Nut (3/8) (C01-0375-010) (Not Part of 62240-D)

Bearing 1-inch Bore w/Set Screw

Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)
4 Lock Washer (5/16) (C02-0312-010)

Drive Shaft (1-inch x 10” Long)

Use: 2 SAE Washer (1-inch) (C02-1000-020)
1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)

Bushing (1-1/4 x 9/16 Long)

Sprocket, 24-Tooth (1-nch Bore x 1-1/2 Hub)

Use: 1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)

....................... 5508442-35........ccoiiiine,
....................... 6216-F ....ocveviii,
1o 62851-24.......ccovviii,
4Ft .. M05-0125-050.........cccuenee.
16 .. M10-0001-100.........cccuene..
16 ... 62851-76.....cccviieiiieene
16 .. M10-0001-040.........cccoen.....
32 i 62851-72....ccoiiiiiiiine
1o 62851-3. ...
1o, 62851-4.....ocii
1o 22904-8.......ccii
2 e 62851-26......cccccvveiie
2 e 63861-7...cceeiiiiiee
(G IR 09074690-4........ccoovrrenn
1o 62851-41.....cciiiiie

Roller Chain #41 (62 Rollers) (Connect Jack Shaft to Zero-Max)
Use: 1 Connector Link #41 (F02-0041-001)

Magnetic Hub, 5/8 Bore (Installed on Metering Door Shaft)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Metering Door Assembly, 16 (1-1/4) Red Wheels:
Meter Door, 16-Out
Use: 2 J-Bolt (5/16) (C16-0312-020)
2 Wrought Washer (5/16) (C02-0312-020)
2 Hex Nut (5/16) (C01-0312-010)
Rubber Strip w/ Adhesive (1/8 x 1/2)
Metering Cup, 1-1/4
Use: 36 Whiz Flange Nut (3/16) (C01-0187-030)
Hole Closures, Slotted
Use: 16 Comp Spring (E00-0420-012)
16 Extruded Washer (628720-20)
16 SAE Washer (5/16) (C02-0312-020)
16 Hex Bolt (5/16 x 1-3/4 Stainless) (C03-0312-071)
Metering Wheel Red
Wear Plate, Stainless
Shaft (41-15/16 x 5/8 Hex)
Center Bearing, Plastic (1 Inch Bore)
Journal Line Shaft (For Center Bearing)
Bushing (1 Inch O.D. x 1/2)
Bearing, Plastic (5/8 Bore)
Flangette, Bearing (For 63861-7)
Use: 6 Hex Bolt (1/4 x 3/4) (C03-0250-030)
6 Lock Washer (1/4 Stainless) (C02-0250-012)
6 Whiz Flange Nut (1/4) (C01-0250-030)
Sprocket 21-Tooth, (5/8 Bore)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Page 5 of 30



Hydraulic Blower Assembly
Lo, 62167-P8LH ........ccccuoe.. Blower Assembly w/out Hydraulic Hoses
Lo, B56-08636........c.ccccevenvenene Housing Set, Front & Rear (Black Plastic)
Use: 14 Hex Bolt (1/4 x 3/4) (C03-0250-30)
28 SAE Washer (1/4) (C02-0250-020)
14 Lock Nut, Nylon (1/4) (C01-0250-040)
1o 5608636-4........cccevvrieenene Back-Up Plate
Use: 4 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
4  Lock Nut, Nylon (3/8) (C01-0375-041)
(R 62167-2...cciiieiiiieeee Mount, Blower (Plastic w/Coupler)
Use: 1 Decal, Warning Rotating Parts (N02-0055-010)
1 Decal, Important Hydraulic Motor (N02-0062-043)
1 Decal, Black on Yellow (N02-0062-050)

| L01-0034-004.........cocee....... Fan, Impeller
Use: 1 Bushing (1-inch JA Bore) (L01-0033-002)
Lo, 5408320-25........cccccvvvvennne Key, Fan Shaft (1/4 x 1)
1o 62167-3...cceiiee e Shaft (6 Inch Long)
1o, 28122-49........coviee Key, for Coupler (3/16 sg. x 1)
1o, K18-M024-000.........cccoenene. Coupler (9/16 x 7/8)
Replacement Parts................ (K18-M024-003 Black Plastic Coupler Sleeve) (5508230-5 1/8 x1 Key)

(K18-M024-004 Coupler for 9/16 Shaft on Hyd Motor)
(K18-M024-005 Coupler for 7/8 Shaft on End of Fan Shaft)
Lo, K01-0045-003 ..........ccvenuee. Hydraulic Motor, 8-GPM Casappa
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Washer, Motor Side, Stainless (62164-2)
2 Lock Nut, Nylon (3/8) (C01-0375-041)
2 i D05-1000-030 .......ccceevenee Bearing & Locking Collar (For 1-inch Shaft)
T, D10-1000-011 .....cccvvvveeenen, Flangette, Round
Use: 6 Carriage Bolt (5/16 x 1) (C04-0312-040)
6 Lock Washer (5/16) (C02-0312-010)
6 Hex Nut (5/16) (C01-0312-010)

1o, 5608231-3....ccceiieeeeeieeans Screen, Blower
Use: 3 Pan Head Sheet Screw (#10 x 3/4) (C07-0187-090)
| 5508336-7....cvvvvereeeeiririnen, Guard, Blower Shaft

Use: 2 Hex Head Self-Tap Bolt (5/16 x 3/4) (C03-0312-032)

The following hydraulic hoses are shipped connected to blower assembly.
(These are not part of blower assembly

1o, K02-0375-024 .........cccoene.e. Hydraulic Hose, 3/8 x 24” (Case Drain)
Lo 62167-H ..o Hydraulic Hose & Block Assembly
2 K02-0500-120 .........cccvennee. Hydraulic Hose, 1/2 x 120”
2 e, K02-0500-014 .........cccvenuee. Hydraulic Hose, 1/2 x 14” w/ O-Ring Fitting on One End
1o, 62113 Hydraulic By-Pass Block Assembly w/Check Valve
1o K05-CV10-200........ccccvneee. Check Valve
1o 6296-1......ccoeiiieere e Hydraulic By-Pass Block

Page 6 of 30



The Following Parts Are Located Inside Hopper:

1o, 0197102-1......cccvvvviiiennne
2 i L04-0005-000..........ccrvevnve.
Lo, M10-0005-004...........coco.....
Lo, 6216-D...coeiiiiiii
1. K17-P734-004 .........ccoveuvee.

2., K04-0250-375 ......cccvevvrnnene

1. 62851-46.......cccveiie

1. 62851-47....ccviiiiiiiee

4.5 Ft...M06-0375-000............cu...e.
1. C03-0312-041........ccocveenee.

1. C01-0312-030.......cccevverrnnne
1o, 6223-16B.......cccvviiiiine,
1o 6216-E......cccovvriiin
1. 5508338-23......ccccviiiee

1. 5508338-24........ccevviiee

1. C07-0164-051.........cccvvvnne.

1. C01-0164-040.........cccvvrernne.

S, M05-2858-000............coeuuee.

S, J03-0500-000.........cceeveuinene

1. L05-0008-000..........ccccvrnnene.

1. L05-0008-020..........cccurne..

1. L05-0001-050........cccevvrnnene

1. 09082589-31.......cccovvvenrne

1. 5808338-1......cccecvviririenne

1. L03-0015-000.........ccervrnnee.

2 L03-0005-000..........ccccvrnnene.

1. 6387192,
1o L03-0003-000..........ccccvrnene.

2 L03-0003-070.......cccceevvrnnene

2 i L03-0005-000..........cccvrnnee.

12 Ft. ... L05-0011-062.........cevrnnee.
1o 62853-52....ccciiii
1o, 62854-38.......ccciiie
4o 550829-4.......ccoiiiiiine
4o 62852-20.......cccoviiiiiene

8 i 550828-3.....c.cciieiiiiiiee

8 i 09072598-5......ccccvevirienn
1o 6216-H ..o
16........ C01-0625-010......cccvvvvnrnne.

16........ C02-0625-010.......cccevveenne.

Manual Holder Bracket
Cable Tie (5/16 x 15-1/4)
Manual Holder

Air Pressure Gauge Carton Containing: (inside Hopper)
Air Pressure Gauge 4 Inch

Adaptor, Plastic, 1/4 MPT x 3/8 HB

Mounting Bracket, Air Pressure Gauge

Clamp Bracket

Tubing 3/8 1.D. x 1/8 Wall (One Piece 54 Inches long)

Hex Bolt (5/16 x 1)

Whiz Flange Nut (5/16)

Parts Carton Containing The Following:

Enclosed Console Assembly, 2 Lights, 1 Switch

Enclosed Console, Front

Enclosed Console, Back

Use: 4 Pan Head Sheet Screw (#10 x 5/16) (C07-0187-040)
2 Hex Bolt (1/4 x 3/4) (C03-0250-30) (in Place)
2 Whiz Flange Nut (1/4) (C01-0250-030) (in Place)

Phillips Head Screw (#8-32 x 3/8)

Kep Nut (#8/32)

Rubber Grommet (3/8 1.D.)

Hole Plug, 1/2

Amber Light

Green Light

Switch, Toggle On/Off (#90-001)

Molded Connector, 16ga x 8 w/ 2 Fork Terminals (Clutch Wire)

Molded Connector, Female 8-inch w/Terminal (Sensor Wire)

Fork Terminal, Yellow

Wire Connector, Blue

Power & Ground Wire, 16 ga x 11 Feet

Molded Connector 16ga x 8”

Molded Connector, 4 Contact, M & F, 144-inch Wire

Wire Connector, Blue

Flex Guard Loom

Wire Assembly, 12 Ft Electric Clutch

Wire Assembly, Electric Clutch to Hitch, 16ga x 15 Ft

Blank Plate, Air Chamber

Blank Plate, Metering Door

Bar Clamp

Stud Bolt (5/8 x 13-1/2)

Use: 16 Lock Washer (5/8) (C02-0625-010) (in Hardware Bag)
16 Hex Nuts (5/8) (C01-0625-010) (in Hardware Bag)

Hardware Bag Containing: (in Parts Box)

Hex Nut (5/8)
Lock Washer (5/8)

Page 7 of 30



Cover Hinge Bolt Assembly

C02-0375-030—
(3/8 WROUGHT WASHER)

C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

cot-0375.062 b
(3/8 JAM LOCK NUT)

.~ C02-0375-030
A\ (3/8 WROUGHT WASHER)

| C01-0375-062
7 (3/8 JAM LOCK NUT)

K

< C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

6223-Al

Roof Hinge Bolt Assembly

;—C04-0375-061
(3/8 x 1-1/2 CARRIAGE BOLT)

C01-0375-030
(3/8 WHIZ FLANGE NUT)

C02-0500-020
(1/2 SAE WASHER)

- 62240-4

~C01-0375-030
(3/8 WHIZ FLANGE NUT)

C04-0375-080
(3/8 x 2 CARRIAGE BOLT)

- ROOF

Do this for both ends of roof using the same parts.

6223-A7

Page 8 of 30




Roof Assembly

(1108 IDVIHIVD ¥/€ X 91/S)

(YTHSYM LHONOIM 8/€) (X¥) L€0-Z1E€0¥0D

(dAL) 0€06££020D

(1NN ¥DOTWVr 8/€) NN
("dAL) 290-6££0-10D e AN

)
(3DONIH ¥31nO) A ,
(xe) v-eg8e9— 3
(INN XDOTWYF 8/€) -

(dAL) 290-6££0-10D 7

(¥aHSYM IHONOEM 8/e) /|
('dAL) 0£0-6££0-20D

7

(JTHSYM LHONOIM 8/€) | o N
(OML) 0£0-6/€0-20D \\ s,
Mw_mxmss LHONOIM 8/€)
(l1og XaH L x8/g) | —('dAL) 0£0-6££0-20D
(x2) L¥0-GL60€00———— =a ||
\ e (1NN D01 WV 8/¢)
\,f ! ——("dAL) 290-6££0-10D

(JTHSYM LHONOIM 8/¢€) /
0€0-G££0-¢0D

(43A02)
€-0rec9

(43433 >3 HOLY1 ¥3g9ny)
¥00-0000-GOW /@W

(13Ad dOd) 4
(X¥) 000-£810-61D

(N33309)
—(x¥) 6-15829

ey (4D 1£ 4000)
~—|-1¥TC9

(LNN IONV14 ZIHM 91/5)

o (X¥7) 0£0-21€0-10D

(13DVHFG 13OdNS NIFJDS)
(x2) ¢Z-00229

(3ONIH 33NNI)
—(X2) £-25829

6231-Al

Page 9 of 30



Sight Window Assembly

~C19-0187-030 (6X)
/ (POPRIVET 3/16)

~—INSIDE OF HOPPER

F61O851/26 (SIGHT WINDOW)

/-610851/27 (2X)
./ (SIGHT WINDOW)
\ (MOUNT RAIL)

\\\\_R / 0 /

N """»Z,,, Ty /7_,,/‘

Use the same parts for other side of hopper.

6223-A6

Roof to Hopper Assembly

ROOF

C04-0375-031 (20X) .
(5/16x 3/4 CARRIAGE BOLT)

C01-0375-030 ( 20X{
(5/16 WHIZ FLANGE NUT

HOPPER

6223-A18

Page 10 of 30



Hopper Assembly

(X¢) 1-6906¢9—

(1709 XaH ¥/1-1 X 8/€)
("dAL) LS0-G£E0-€0D

(4IHSVM X001 8/¢) fv.
("dAL) 010-S/£0-20D—"

(YFHSVM LHONOIM 8/€)
("dAL) 0£0-G/£0-20D—

N\

1NN IONVTE ZIHM 8/) |

"dAL) 0€0-G/£0-10D

(3LNHD LNO-NVI1D)

81-0C/829—
(DN1d ¥399ny .€)
000-000E-SOW
ﬁx (YIHSYM LHONOIM 91/5)
0£0-¢1€0-¢0D

/ (INN ONIM 91/9)

\-020-¢1€0-10D

N 1-0vTee

(@13HsSaNIm)
—/9-168¢9

// (LNN IONVH ZIHM #/1)

AN (XS) 0£0-0520-10D

e / (JFHSYM LHONOIM 91/S)

—(XS) 0£0-¢1£0-20D

\
\

\ (1109 XaH 8/s x ¥/1)
- (X$) 020-0520-€0D

6223-A4

Page 11 of 30



Hopper Assembly

(1109 XaH #/1-1L x 8/¢)
(X2) 150-6££0-€0D —/€-158C9

(4IHSYM D01 8/¢)
(XZ) 010-6£€£0-20D

(33HSYM LHONOAM 8/€) Vo MSZ JONVA ZHM 91/5)
(xe) oco-5£€0-c0D— |/

\\ X8) 0£0-¢1£0-10D
(LNN D01 NOTAN 91/5) \ |/ ”

(XS) L¥0-Z1€0-10D /vi

| 01-16829
0L-0v¢e? a’.
(LNN IONVTH ZIHM 8/€) ol »

(X2) 0€0-6£€0-10D

(1109 IDVINAVD /€ X 9L/S)
(X8) 1£0-21£0-¥0D
(LNOg XaH z/1-¢x9 :mw
(XS) LOL-Z1£0-€0D

ONO1Z/1-8% 3dVL dIdD)
I ng G1-15829

AN (DNO1Z/1-6 dIdIS WYOH)

\

- (x8) 91-158¢9

| 9228095

6223-A22

Page 12 of 30



Electric Clutch Assembly (Drive Side)

L04-0001-000—
(CABLE-TIE 3/16 x 4)

Ty

—FASTEN WIRE TO HOLE
' USING CABLE-TIE

/ 62853-12
(12-VOLT CLUTCH)
(w/35-TOOTH SPKT)

C01-0250-030 (4X)—
(1/4 WHIZ FLANGE NUT)

"\ C03-0250-030 (4]
(1/4 x 3/4 HEX BOLT)

6223-B2

Page 13 of 30




Drive Shaft Assembly

(1109 X3aH ¥/€ X 91/S)
0€0-GZ£0-€0D

(JFHSYM JDO191/5)
0l0-¢1€0-¢0D

625829

(IXdS HLOOL¥2)

6-€5829 Q

(NId 33LLOD ¥/1-1 X9 1/€) , 0
& - - .
0€0-/810-02D /) 8.,
(1XdS NIVHD HLIOOL-12Z)

¢y-168¢9

(NId ¥3LLOD ¥/ 1-L X 91/€)
0€0-£810-02D

(1109 IDVINIVD 8/S X ¥/1)
(X€) 020-0620-¥0D

(14VHS 8/S )
yE-1G8C9

81-0C£8C9 .

(JIHSYM LHONOIM 91/5) ‘A‘\
0£0-C1€0-200 F‘l‘
o

\v ;./,,
(1N ONIMILS)
02¢0-¢1€0-10D

ASSY HOLNTO DILO313
£-02/8C9

(ONIdY3g .1 D)
2~ () 010-0001-50d

(ON1d ¥399ny .€)
000-000€-SOW

(JFHSYM D01 91/9)
010-¢1€0-¢0D

(L4VHS .1 )
2C169829

(ONI¥V3Ig L)
(x) 0L0-0001-50Q

(YIHSYM JDOT191/S)
(X¥) 010-C1£0-20D

,,, ] (INN XaH 91/9)
@@ > (x¥) 0L0-Z1€0-10D
A

(ONI3V3d 8/5 1) _ (NId ¥3LIOD ¥/1-1 X 91/€)
(xe) £-198€9  \ -0€£0-/810-0¢D
@, , \ (43HSYM 3VS.1)
@ . +020-0001-¢0D
~

(1NN IDONVTH ZIHM ¥/1)
(X¥) 0£0-0520-10D

(£-198€9 ¥O4 11FONVT)
(X¥) ¥-069¥ 2060

(1108 3DVI¥3VO L X ¥/1)
0¥0-05¢0-¥0D

6223-B1

Part numbers with a (*) behind them have grease fittings. See last page.

Page 14 of 30



Clutch Bracket Assembly

(JFHSYM LHONOIM 8/€)
0£0-G/£0-¢0D0— (JIHSYM DDO1 8/€)
\ ﬁo 10-GZ£0-20D

(SHTHSYM LHONOAM 8/€) /
0€0-G££0-¢0O OML
| M%\%//Eom X3H L X 8/€)
) l¥0-GZE0-€0D

(1109 X3H ¥/€ X 91/S)
(XZ) 0£0-C1£0-€0D

\ (3FHSYM X001 91/5)
/ (x¢) 010-¢1£0-20D

\ (43ddOH 40 3AISNI OL $1109)
€1-0¥ec9

::zﬁzﬁi_z\sf\ﬂ m K::z moZSi_Iiw\Q
(XZ) 0£0-Z1€0-10D— 0£0-G/£0-10D

6223-B3

Page 15 of 30



Zero-Max Assembly

(3371108 NOTAN)
€2-19829

|
(4FHSYM LHONOIM 8/¢€) |
0€0-G/£0-C0O— |

(LNN X3H 8/¢€)

|
010-6££0-100—" ¢ @w

(33HSYM X001 8/8) |

J

0105/£0-20D @

(ONO18/5-1 ONIHsna) | |
L1-891G92060— |

(JIHSYM LHONOIM 8/€) ,,,_\
0€0-G££0-¢0D

(4FHSVYM LHONOAIM Z/1)

| (X¥

0€0-0050-¢0D

(LN IONVT4 ZIHM 8/€)

)

0£0-5££0-100

14VHS .1 NO 1)dS OL)

XYW-033Z NO INdS dOL WOIH 1OINNOD)
MNITJOLDINNOD Lv# 100-1700-204 8)
SIT10Y-001 NIVHD 33110 Ly #)

~—001-1¥00-¢04

M%Jmss YOO 8/€)
(¥FHSYM LHONOIM 8/€) el BLOREEGR
(X¥) 0€0-62£0-20D—

\

[ M@ m i Qw (1709 X3H ¥/1-1-x 8/¢€)

—(X¥) 1S0-GZE0-10D

LAVHS 8/S )
HLIOO0L-91)
Y¥-€G8¢C9

(LAVHS #/€ )
(HLOOL-91)

T - E7-€5829

L (XVW-O¥37 27 A)
100-0900-909

. (1108 3DVINEYD 2/ 1-C X 8/€)
—001-G£€0-¥0D

6223-A11

Page 16 of 30



Jack Shaft Assembly (62240-J)

C02-0187-040
(COTTERPIN 3/16x 1-1/2)  \,

62853-13 .
(#41 SPROCKET X

COBO312030 (20— 2HOOML N\ &
(5/16 x 1 HEX BOLT)

C02-0312-010 (2x%

(5/16 LOCK WASHER

- 62851-33

- C02-1000-020
(1" SAE WASHER)

- D05-1000-050
(1" BEARING)

. 62200-23

C02-1000-020

(1" SAE WASHER) D05-1000-050

(1" BEARING)

ﬁ C‘?@‘ C02-0312-010 (2X)

(5/16 LOCK WASHER)

‘ " C03-0312-030 (2X)
[ (5/16 x 1 HEX BOLT)
| C02-0187-040
(COTTER PIN 3/16 x 1-1/2)

62240-)

Jack Shaft to Hopper Assembly

_~—F02-0041-062

~ (#41 ROLLER CHAIN 62-ROLLERS)

(& F02-0041-001 - #41 CONNECTOR LINK)
(CONNECT CHAIN FROM)

(24-T ON JACK SHAFT)

(TO BOTTOM 16-T ON ZERO-MAX)

~C01-0375-030 (2X)
(3/8 WHIZ FLANGE NUT)

- C02-0375-030 (2X)
(3/8 WROUGHT WASHER)

/ _—C02-0375-010 (2X)
[ &*/  (3/8LOCK WASHER)

C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

> C03-0375-051 (2X
/‘@_P S~ (3/8 x 1-1/4 HEX B(OLT))
1

62200-)—
(JACK SHAFT ASS'Y)

C02-0375-030 / /
(3/8 WROUGHT WASHER) / C01-0375-010

C02-0375-010 (3/8 HEXNUT)
(3/8 LOCK WASHER)

6223-B4

Page 17 of 30




Metering Door Assembly (6216-F)

(4IHSYM VS 91/9)
(X91) 020-¢1€0-¢00—

(T33HM ¥3d T m_v:}n_ AVIM)
Mv\_n__ w__mm%\ww (xee) ¢2-15829
3 _, T3IHM ONI¥ILAW Q3N)
- 0€0-£810-0¢O (LNN IONVH ZIHM 9 1/€) Mxo 1) 0¥0-1000-0LW
b\ (XZ€) 0€0-/810-10D
,‘ / A {

Y,

(ONIAdS) | (dND ONINILIW)
(1S 1-12) (X91) £10-0¢¥0-003 25 ~(X91) 001-1000-0LW
Ly-1G829 \ r %

‘ A (SSTINIVLS

R J% \ (1108 X3H ¥/e-L X 9L/S

o - - (x91) 1£0¢1€0-€00

/ Mmm_._m,:s d3aanadixa)
e /\ —(X91) 0z-0¢/829
7 (JOOd ON3EW) [ \
. ¥C-168¢9— \ (3INSO1D IT1OH)

“(X91) 9£-15829
(aN3 ONIYY34)
—(Xe) £-198€9

(1139NV14)
—(X9) ¥-069% 2060

(33DVdS ONIHSNE)
(x2) 92-15829

:<z%0:\@@, @
8-¥06¢¢C I T

[
{

- ( amwﬁ_,\vw
v L ( 1109 XaH Z/L X ¥/1

(dIdLS Tv3S) X9) €10-0520-€0D

0S0-SZ 10-SOW (ONI¥VY3F ¥3IN3ID)

y-16829
f Mmmﬂz_ﬁm JTHSYM DDOT #/1)

(LIYHS XaH)  / X9) 210-0520-20D

€-168C9—~

6216-F

Page 18 of 30



Fastening Metering Door in Place (use one J-Bolt on each end of metering door)

EAR ON
METERING
L DOOR
g
pl
S gl
C16-0312-020 -
(J-BOLT) @ ‘?
/
C02-0312-030-/ "~ C01-0312-010
(5/16 WROUGHT WASHER) (5/16 HEX NUT)

J-bolt shown in place.

Page 19 of 30




Air Chamber Assembly

(137LNO-91 (ONIgNL a1 ¥#/1-1 304
(¥3aWVHD IV (JIIWVHD DONIXIW

8-15829 —(X91) 090-6500-0LW
ze-15829 : |

| » 7/€X91/S)
. }/ 1109 X3H ONIddVY1-413S)
(LNN IONVTH ZIHM 8/€) 2 (XZ€) 2Z€E0-CTLE0-€0D

("dAL) 0£0-GZ£0-10D

(ENNZ))
~(X91) 00€-6280-SOW

(33HSVYM LHONOIM 8/€) s

("dAL) 0£0-6/£0-20D i (On1d ¥399n3 .2)

D~ (xz) 000-000Z-SOW

(1109 X3H L x8/¢)

(1109 XaH ¥/1-1 x8/€) (XZ) 1¥0-G/£0-€0D

1G0-G£E0-€0D

(33HSYM NDO1 8/€)
(‘dAL) 010-GZ£0-20D
~— (HDLIMS F3NSSIAd dIV)

V-91C9

0L0-2100-0LT

(M3JDS ONIddVL-413S 2/ | X 8#)
(X¥) 0£0-¥910-20D

6223-A8

Page 20 of 30



Hydraulic Blower Assembly (62167-P8)

(DONISNOH ¥v3y 3)
(INO¥4 Jo 139)

9€980-999

(N33309)
€-1£2809S

(LINNOW NV4)
L9129

(LAN XDO71NOIAN 8/€)
(X¥) 1¥0-GZE0-10D

(L XOS9L/€-ATN)

(ONISNOH ¥V3¥ 8 INO¥4 40 13S) 67-CC18C—
9€980-959 (14VHS) \
(3Lv1d dn-¥ove) €L91C9— -

y-9€9809S

(1109 IDOVINIVD ¥#/1-1 X 8/€)
(X¥) 1S0-G/£0-¥0D

(¥371734WI NV4)
¥00-¥€00-101

(L X ©OS ¥/1-A3)
mm-ommmovm\/

N YOOI NOTAN /L |
P (X¥1) 0v0-0620-10D * |

w 7

, ., (1109 IDVINIVD L X91/S) |
J 7\ _(ONIHSNg vr) (X9) 0¥0-¢1€0-¥0D

¢00-€€00-101

N (JFHSYM 3VS ¥/1)
\ (x82) 020-0520-20D

\ (1109 XaH ¥/€ X ¥/1)

\—(X¥1) 0£0-0520-€0D

| (M3INOS ¥/EX91-01#)
- (x€) 060-£810-£0D

(JOLOW QAH WdD-8)
/~€00-G¥00- 10X

_,. (LNN YDO1NOTAN 8/€)
[ s=—IXe) 1¥0-6££0-10D

: (33HSY M)

(x2) z-v9129

3 P (1108 IOVINAVD ¥/1-1 X 8/€)
A = (X2) 150-6£€0-¥0D

e, (353314n0d)
- 000-¥COW-81 M

339NV
"~ (X¥) L10-000L-L1Q

/ (V710D ¥O01 83 ONIdV3g 1)
- (x¢) 0£0-0001-50Q

(INN X3H 91/9)
- (x9) 010-21€0-10D

\ (43HSYM 3001 91/8)
—(x9) 010-¢1€0-20D

(MIYDS GWNHL ¥/ X 91/€)
~(XZ) 001-21£0-60D

(@dvno)
- /-9€€805G

62167-P8LH

Page 21 of 30



JIOAYISTY O dWNS

14d0d MO14 NON JOLOW DINNVIAAH OL

Case drain hose needs to be run back to

a non-flow port, sump or reservoir.
This section of hose to be supplied by the

Use 1/2-inch hose for runs longer
than 20-ft. Over 20-ft use 3/4"" hose.

Hydraulic Hose Connections (For Gandy Plastic Housing Fan)

v OL AILOINNOD (ONO1.¥T X 8/¢€) AN3 ONI¥-O 1DINNOD
39 OL SAIIN NIVIA ISVD ¥¢0-5/£0-COX JSOH NIV¥d ISVO
= ] [ T
& m (ASSY D019 SSVd-A9)
S = i ] ONO1.71 X2/1)
< © 303N0OS DINMNYIAAH OL eLLed XZ) ¥ 10-00S0-20N
_ dN3 SIHL IDINNOD ;
g \ /
o
MM ) \-@l_ HE@E
R z i = [ THm.
‘ o= ] /
aQ (ONOT 1401 x2/1) | ,
az Ol X ¢ ,, JOLOW DITNVYAAH Ol
2u Xe) 0z1-0050°20) SISOH ONOTHONIF |
o2 /M AN3 SIHL 1D3INNOD

(LNN X3H/Mm 3QIS 31ON)
(00Z-0LAD-S0M) IATVA SSVd-A9Q 40
3QIS SIHL NO 3NI1 33NSS3¥d

i
oz
=1
a

[1¥]
2z
oo

6223-A21

Page 22 of 30




Shaft Sensor

FASTEN TO BOTTOM BOLT
ON FLANGETT \
C01-0250-030

(1/4 WHIZ FLANGE NUT)

~—(C23-0187-030
628957-1 |
(SHAFT SENSOR)

62851-28 3.

5508442-35
(MAGNETIC HUB)

(3/16 x 1-1/4 COTTER PIN)

eeeeee

Page 23 of 30




Zero-Max Decal Locations (on Zero-Max)

ZERO-MAX
SERIAL # DECAL

ZERO-MAX
SERVICE DECAL

H
(WARRANTY VOO ¥ DSSEMBLED)

.11, 1.1

6224DS-TM-B4

Decal Location (Zero-Max Side)

o (o]

Fallers fo do 40 o cauee

Rogulor maltieace mat be

P otai
e i

_—LERO-MAX SIDE

| SERIAL NUMBER

| N02-0062-050

_—NO02-0062-040

6223-A19

Page 24 of 30




Decal Location (Opposite Side of Zero-Max)

NO2-0014-010

6223-A19

Clean-Out Decal Location

¥ apiional

CAUTION
agliofon irefolled, do

et

Wduq.uwtnuﬂ
may rea,

NO02-0062-051

6223-A19

Page 25 of 30




Front & Rear & End Decals

—N02-0001-123
(DECAL FRONT & BACK)

GANDY

ORBIT-AIR QO

E— S I

DECAL BOTH ENDS

6223-A19

Page 26 of 30




Wiring Connections:
Mount Console in convenient location in tractor cab and connect wires as shown.

— CONSOLE ASSEMBLY —L03-0003-070
/' (WIRE HARNESS)
ROUTE WIRES BACK TO HOPPER)

O O

== i p——

o ) |
— M? /I\

I RED(+) @' BROWN (-)

L03-0003-000

il

CONNECT TO
62853-52 (12-FT) - 12-VOLT

POWER SOURCE

i L03-0005-000 (2X)
(BLUE CONNECTOR) AL

\

\ \ )
\62854-38 (15-FT) £ @
; Y CONNECTOR
IN FRONT OF BLOWER
CONNECTOR — ON AIR SWITCH
ON CLUTCH

6216-E

Page 27 of 30




Console Assembly

L05-0008-000—,
(AMBER LIGHT)  \

x ©
& _ 105-0008-020

M05-2858-000 (3X) - ﬁ R
(RUBBER GROMM(ET)) b B _Z (GREEN LIGHT)

—J03-0500-000 S3X)
L05-0001-050 (172" HOLE PLUG
(12-VOLT SWITCH)

- C07-0164-051

5508338-24
(#8-32 x 3/8 SCREW)

| 5508338-23

- C01-0164-040
(#8-32 KEP NUT)

A %; -C03-0250-030 (2X)
w (1/4 x 3/4 HEX BOLT)
- C01-0250-030 (2X)
Q{ (1/4 WHIZ FLANGE NUT)

\C07-0187-040 (4X)
(#10-16 x 5/16 SCREW)

6216-E

Console Wiring Diagram

BACK VIEW OF CONSOLE

L03-0005-000 (2X)
(BLUE CONNECTOR) | A /

—AMBER LIGHT —GREEN LIGHT

—5808338-1
| (SENSOR CONNECTOR)

-

638719-2
BROWN (-)%(POWER & GROUND)

CONNECT TO BATTERY

RED (+)©>:'://
Y BROWN
g \ ! RED

BLACK

~ " SWITCH

\09082589-31 L
(POWER ouT TO) GROUND SCREW
(ELECTRIC MOTOR)

6216-E

Page 28 of 30



Air Chamber Blank Plates:

Blank Plate (550829-4) is used to block off unused air chamber openings when not needed.

REUSE EXISTING GASKET——
OR USE SILICONE TO SEAL o —~—~
AROUND HOLE Q

550829-4 [
(BLANK PLATE) Yo o
# 3

i
REUSE 5/16 BOLTS

~—~REMOVER EXISTING
MIXING CHAMBERS
THAT WILL BE BLOCKED OFF

6223-A23

Metering Door Blank Plate:
Blank Plate (62852-20) is used to block off unused metering door openings when not needed.
To remove shaft; First remove sensor hub from shaft, then unbolt bearing flangette by sprocket on metering shaft

and pull shaft out. Reassembly by reversing instructions.

REMOVE METERING SHAFT

REMOVE EXISTING CUPS,

HOLE CLOSURES, WEAR PLATES,
METERING WHEELS, BOLTS,
WASHERS, AND SPRINGS

THAT WILL NOT BE USED

/ §
l
O,

- 62852-20
REUSE EXISTING (BLANK PLATE)
#10-24 NUTS

6223-A24

Page 29 of 30



Manual Holder Bracket
Mount manual holder to corner of hopper or convergent location on implement.
Store Operator’s manual, Packing List & Rate Chart of convergent access.

/~M10-0005-004
(MANUAL HOLDER)

0197102-1
(MANUAL HOLDER BRACKET)

(@

L04-0005-000 (QTY 2)
(CABLE TIE)

HOLDER-1

(623116F)
May 8, 2018
Printed in the USA

Page 30 of 30




